STATE OF INDIANA

Clean Water
State Revolving Fund
Loan Program

AN

Environmental Programs

Annual Report
State Fiscal Year 2024
July 1, 2023 — June 30, 2024



Clean Water State Revolving Fund Loan Program
Annual Report SFY 2024

Table of Contents

L Introduction
1L SRF Loan Program Management [40 CFR 35.3110]
I11. Goals and Objectives of the SFY 2024 Intended Use Plan [40 CFR 35.3150(b)(2)]
V. Environmental Review [40 CFR 35.3140]
V. State Match [40 CFR 35.3165(b)(2)]
VL Binding Commitments Exceed 120% of Grant [40 CFR 35.3165(b)(4)]
VII.  Expeditious and Timely Use of Funds [40 CFR 35.3165(b)(5)]
A. Interest Rates
B. Terms
C.  Other Assistance Provided
D.  Administrative Expenses and Fees
[...]
Several inspection reports contained issues with malfunctioning or inoperable equipment likely due to the age of the
plant. The system has many service laterals with leaky joints and defects in need of repairing. The system still
receives a large volume of I/1.

The project includes the construction of components at the wastewater treatment facility, including the demolition of
the existing comminutor and installation of an influent screen and structure, flow splitter improvements, two influent
lift station pumps, monitoring system, equalization equipment, UV tank improvements, and three blowers; the
replacement of controls and sampler; pole barn and lab building improvements; laboratory rehabilitation, and
upgrade.

The proposed plan would allow additional volume to be effectively treated during wet weather. Making
improvements at the existing site and in the existing structures is both land and cost efficient.

CWSRF Annual Report SFY 2024 5 Exhibit E



CWSREF Participant: Charlestown

SRF Project #: WW22131002 CWSRF Pooled Loan Amount: $21,307,000
CWSREF Loan Closed: 9/29/2023 Principal Forgiveness: $ 0
Affected Population: 7,775 Total Loan and Principal Forgiveness: $ 21,307,000
Loan Term: 33 years NIMS Categories:

Interest Rate: 2.29% Advanced Treatment: $ 21,307,000
Equivalency Amount: n/a Estimated Savings: $ 14,633,548

Environmental Benefits: The project allows the system to achieve compliance with current requirements. The project
will reduce sanitary sewer overflows to the Ohio River, which is noted on the Indiana 303(d) list for high levels of £.
coli. The project area is the subject of the Silver Creek Watershed Management Plan.

The City of Charlestown’s existing sanitary collection system and wastewater treatment plant are old and in need of
improvement. Some of the City’s sanitary gravity sewer infrastructure is constructed with vitrified clay pipe and brick
manholes. These components of the collection system are subject to groundwater infiltration during wet weather.
Many of the systems and other components of the wastewater treatment plant have reached the end of their useful life
and need to be replaced. The plant experiences significant increases in flow volume due to I/I during heavy rain
events, which cause degradation of the effluent quality. Although the facility is operating at approximately 50% of
capacity on an annual dry-weather basis, multiple processes are in dire need of rehabilitation, replacement, or
expansion. This includes the headworks, Biolac aeration basin, clarifiers, sludge storage tanks, UV disinfection
system, phosphorous treatment, administrative building, sludge drying beds, effluent pump station, outfalls, the
electrical system, and emergency generator. The City has entered into an Agreed Order with the Indiana Department
of Environmental Management regarding alleged violations observed at the plant during an inspection. The City
submitted a Compliance Plan that identifies action the City will take to achieve compliance with its NPDES permit
and a Preventative Maintenance Plan for the sanitary sewer system and lift stations, which identifies actions that the
City will take to maintain the collection system.

The proposed project will expand the wastewater treatment plant to 4.0 MGD capacity to support new developments
within the service area and have flexibility for expansion. This will meet the preliminary water quality standards
established by IDEM for a maximum of 6.0 MGD annual average discharge into the Ohio River. The Highway 62
Pump Station and Force Main will be relocated to increase current pump station capacity, accommodate anticipated
growth, and provide a safer and more accessible site.

CWSRF Annual Report SFY 2024 6 Exhibit E



CWSREF Participant: Helmsburg RSD

SRF Project #: WW23050701 CWSRF Loan Amount: $ 0
CWSREF Loan Closed: 10/25/2023 Principal Forgiveness: $ 1,000,000
Affected Population: 3,970 Total Loan and Principal Forgiveness: $ 1,000,000
Loan Term: 20 years NIMS Categories:

Interest Rate: 0.00% Advanced Treatment: $ 1,000,000
Equivalency Amount: n/a Estimated Savings: $ 1,604,852

Environmental Benefits: The project will complete the planning and design necessary to complete a project for the
system to achieve compliance and remove failing septic systems from Bean Blossom Creek. The area is the subject
of the Bean Blossom Creek Watershed Management Plan and the Bean Blossom Creek TMDL.

The Town of Helmsburg’s existing wastewater treatment plant has exceeded its useful life, and much of the
equipment is in poor condition. The plant is a steel package plant and deterioration of the metal structure poses safety
and compliance concerns. Helmsburg RSD plans to extend the existing collection system to additional customers.
Much of the town uses individual, on-site septic systems to treat their waste. Many of these septic systems have
exceeded their useful life and are in various stages of failure. Most systems were also installed before the Indiana
Code that requires soil testing before installation of new septic systems went into effect. The soil in the county is
labeled as severe by the USDA and is poorly suited for on-site septic use, likely resulting in inadequate wastewater
treatment. A recent grinder station inspection identified aging collection system equipment that needs replacement. A
WWTP inspection in December 2021 uncovered the following potential problems:

The sand filtration unit listed in the valid NPDES permit is currently bypassed.

The facility received four Total Suspended Solids violations and one E. coli violation in the past 12 months.
The collection system was rated as marginal.

One of the six grinder stations failed to pump when switched to “hand mode” at inspection. This failure then
caused a control panel component to fail which disabled the grinder station.

The facility/site was rated as marginal.

e The generator must be started manually upon a power failure. This could cause a lack of treatment and
potential discharge of partially treated effluent.

This project includes the completion of planning and design required to proceed with the improvements necessary to
extend sewer service to areas with failing septic systems.

When constructed this project is expected to resolve safety and compliance concerns related to public health. The
WWTP improvements will be designed to accept additional flow in the future, while still being able to accommodate
the lower flows anticipated early on. The technology will also allow for future expansion to accept flow from other
townships. Providing a complete extension of the existing collection system now will streamline these additional
connections in the future and will make future connections more economically feasible.

CWSRF Annual Report SFY 2024 7 Exhibit E



CWSREF Participant: Wheatland

SRF Project #: WW21584201 CWSRF Loan Amount: $ 1,809,000
CWSREF Loan Closed: 11/13/2023 Principal Forgiveness: § 8,092,165
Affected Population: 390 Total Loan and Principal Forgiveness: $ 9,901,165
Loan Term: 35 years NIMS Categories:

Advanced Treatment: $ 4,241,335
Interest Rate: 0.00% New Collector Sewers: $ 5,659,830
Equivalency Amount: n/a Estimated Savings: $22,391,885

Environmental Benefits: The project allows the system to achieve compliance with current requirements. The project
will eliminate failing septic systems from the Opossum Branch — Kessinger Ditch Watershed. The area is the subject
of the Kessinger Ditch Watershed Management Plan and the Kessinger Ditch Watershed TMDL.

The Town of Wheatland does not currently have a wastewater collection and treatment system. Properties rely on
private septic systems for the treatment of wastewater, and most are either failing and in need of repairs, replacement,
or abandonment. During times of high groundwater or wet weather, the undersized septic fields become inundated
and discharge untreated wastewater to open ditches around the Town. The current WWTP is also backwashing to a
surface stream west of the plant. The Town is under an Agreed Order with the Indiana Department of Environmental
Management to treat the backwash water for high solids content.

This project includes:

e Installation of a complete low pressure sewer system, consisting of approximately 35,500 LF of small-
diameter, low-pressure HDPE sewer pipe, up to 212 complete grinder pump stations and gravity lateral
connections upstream of the grinder pump station, and associated sewer system appurtenances

e Construction of a regional lift station at the end of E Main Street, and associated force main, discharging to
the proposed WWTP

e Construction of a 0.06 MGD extended aeration WWTP with influent screening, UV disinfection, post-
aeration, and outfall to an unnamed tributary to Nimnicht Creek

e Construction of aerobic digestion and a sludge drying bed

e Installation of site utilities, construction of a WWTP control and storage building, and completion of other
miscellaneous site improvements

The project will correct the environmental, health, and safety concerns caused by failing and non-compliant septic
tanks in the area and will bring the Town into compliance with health code and IDEM. The wastewater treatment
facility will give the Town the ability to expand when new developments are being considered in Wheatland. The
packaged plant and gravity collection system will allow for the Town to send its backwash water to the wastewater
system to be properly treated.

CWSRF Annual Report SFY 2024 8 Exhibit E



CWSREF Participant: Cloverdale

SRF Project #: WW22506701 CWSRF Loan Amount: $ 3,570,000

CWSREF Loan Closed: 11/22/2023 Principal Forgiveness: $ 5,185,000

Affected Population: 2,060 Total Loan and Principal Forgiveness: $ 8,755,000
NIMS Categories:

Loan Term: 20 years Advanced Treatment: $ 850,618
Infiltration/Inflow: $ 2,443,566

Interest Rate: 2.00% Sewer System Rehabilitation: $ 2,357,351
New Interceptors: $ 3,103,466

Equivalency Amount: n/a Estimated Savings: $ 10,958,295

Environmental Benefits: The project allows the system to maintain compliance with current requirements. The
project will protect the West Fork of the White River, which is noted on the Indiana 303(d) list for high levels of E.
coli. The project area is the subject of the Upper Mill Creek TMDL.

The need for a project to improve the Town of Cloverdale’s wastewater system is twofold. The wastewater treatment
plant for the Town has many problems including an inoperable mechanical bar screen; the third blower lacks the
ability to meet peak demands; a section of the aeration tank is beginning to fail structurally and could cause adjacent
property damage in addition to failure of the treatment process; the bladder tank on the potable water system leaks;
and the efficiency of the clarifiers is decreasing. The Town experiences large amounts of I/ in two low lying sewers
along Doe Creek and Rabbit Run Creek along with a portion of the sewer system. In the Stardust Subdivision,
frequent leaking occurs on the existing force main. The wastewater treatment facility experiences hydraulic
overloading which needs addressed through the collection system. In addition, equipment at lift station No. 5 is
depreciated and there is a safety and operational concern with the confined space within the lift station. Lift station
No. 7 does not currently have backup power.

The Town’s project includes:

e Lift Station Improvements, replace Lift Station No. 5 with a new lift station and install a backup generator at
Lift Station No. 7

e Cured in Place Pipe (CIPP) Rehabilitation at Rabbit Run Creek, Doe Creek, North of Grain Elevator, East
Logan Street

e Open Cut Excavation Replacement of the Hurst Avenue sewer main

e Replacement of the Stardust Hills Force Main

e Wastewater Treatment Facility Improvements—replace section of aeration tank, install new blower, replace
bladder tank, install cover over clarifiers, install new mechanical bar screen, and install new wash press

The project will bring the Town’s systems up to operating standards. The repairs will prevent collection and

treatment systems from failing and causing NPDES violations. Improvements to the wastewater system will ease the
burden on capacity limits during high wet weather flows.

CWSRF Annual Report SFY 2024 9 Exhibit E



CWSREF Participant: South Bend

) CWSRF Loan Amount: $25,000,000
SRF Project #: WW22647102
CWSRF Pooled Loan Amount: $ 7,150,000
CWSREF Loan Closed: 11/29/2023 Principal Forgiveness: $ 0
Affected Population: 115,000 Total Loan and Principal Forgiveness: $ 32,150,000
Loan Term: 20 years NIMS Categories:
Interest Rate: 2.73% CSO Correction: $ 32,150,000
Equivalency Amount: n/a Estimated Savings: $ 9,447,946

Environmental Benefits: The project allows the system to achieve compliance with the South Bend CSO LTCP. The
project will reduce combined sewer overflows to the St Joseph River, which is noted on the Indiana 303(d) list for
high levels of E. coli. The project area is the subject of the St Joseph River (Lake Michigan) Watershed Management
Plan and the St Joseph River Watershed E. coli TMDL.

South Bend has a combined sewer and experiences combined sewer overflow during wet weather events. As required
by federal regulation, the City is taking steps to upgrade its sewer system to end this practice and to improve its local
water quality. Final Clarification at the South Bend Wastewater Treatment Plant is provided through seven various-
sized final clarifiers. Final Clarifier Nos. 1, 2, and 3- were part of the original 1950s plant construction.

To meet the needs of the South Bend CSO LTCP, the focus of this project is to complete the replacement of the
remaining final clarifier aging equipment and address hydraulic deficiencies. It will build upon recent WWTP
clarifier improvements for Final Clarifiers Nos. 4-7 that decreased RAS pumping rates and provided more reliable
operations. This project involves rehabilitating Final Clarifier Nos. 1-3. The existing Final Clarifier Influent Channel
with grating adjacent to these clarifiers will be covered with concrete after the influent gates are relocated. Final
Clarifiers Nos. 1-3 will be structurally rehabilitated. The existing groundwater dewater system by these clarifiers has
been demolished and temporary groundwater dewatering necessary for this work will be used. The existing final
clarifier influent gates will be relocated. Associated instrumentation and control and electrical modifications and
improvements will be provided to accommodate this work, and the remaining disturbed areas will be restored to
existing conditions.

Improvements to the Final Clarifiers will better serve ratepayers with reliable wastewater treatment. This project is
also a critical part of the plant’s ability to achieve the future LTCP-required peak flow of 1 MGD which requires all
clarifiers to be in service. The City will improve its secondary treatment and ready the plant for future expansion of
the plant’s process and hydraulics capabilities. In addition to structural and mechanical improvements,
instrumentation and control improvements will be included for increased automation, and electrical improvements
will eliminate unused equipment. The project includes energy efficient components and meets GPR goals for the
program.

CWSRF Annual Report SFY 2024 10 Exhibit E



CWSREF Participant: Middletown

SRF Project #: WW23143302 CWSRF Pooled Loan Amount: $ 4,345,000
CWSREF Loan Closed: 12/13/2023 Principal Forgiveness: $ 0
Affected Population: 2,253 Total Loan and Principal Forgiveness: $ 4,345,000
Loan Term: 20 years NIMS Categories:

Interest Rate: 4.49%, Sewer System Rehabilitation: $ 4,345,000
Equivalency Amount: n/a Estimated Savings: $§ 596,984

Environmental Benefits: The project allows the system to achieve compliance with the Middletown CSO LTCP. The
project will reduce combined sewer overflows to Fall Creek, which is noted on the Indiana 303(d) list for high levels
of E. coli. The project area is the subject of the Geist Reservoir-Upper Fall Creek Watershed Management Plan.